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List of Attachments (including a total number of pages in each attachment):
MR (SRR E D -
- Photos documentation (1 page)

- PR (100)

Summary of testing:

WA BRE
Test Conclusion
MAALE B
Test(s) Sample Number Conclusion
WA H FE 95 IS 1R
T.1: Altitude simulation / 7= Pass / @it
T.2: Thermal test / I 56 Pass / j#id
T.3: Vibration / #Z 3 b1# - b10# Pass / i it
T.4: Shock / ik Pass / i#id
T.5: External short circuit / #M % 4% Pass / iiid
T.6: Impact / cl# - c10# Pass / il
T.7: Overcharge / i 7 b11# - b18# Pass / @it
T.8: Forced discharge / 5l il C11# - c30# Pass / ifiid

The sample’s status is good.

FEAIROL R I

The conditions of the batteries of samples No. b1# to b5# and b11# to b14# are at first cycle, in fully
charged states.

FEbl g 5 b1# -b5#. b11# -b1A# N5 — URAEI 78 L A W15 56 4278 RS ) it .

The conditions of the batteries of samples No. b6# to b10# and b15# to b18# are after twenty-fifth cycles
ending in fully charged states.

FEf g T b6# -b10#. b15# -b18# 4 — - TLIAEIA 78 TEC LA 15 58 42 78 FEUIRAS f HL:

The conditions of the cells of samples No. c1# to c5# are at first cycle at 50% of the design rated
capacity.

B bt G 5 CL# -CBHON B XA A 78 50D ) 078 L SR B PR B ) SO0 IR A A LA

The conditions of the cells of samples No. c6# to c10# are after twenty-fifth cycles ending at 50% of the
design rated capacity.

B bt 4 5 c6# -CLO# 5 — LR TE 0B A 0 78 L R B AR 7 B ) SO0 AR S I HEUES

The conditions of the cells of samples No. c11# to c20# are at first cycle, in fully discharged states.
FEh 2 5 c11# -C20# 95— B 78 T HL A 391 58 4 TBCRBAR S O HELES

The conditions of the cells of samples No. c21# to c30# are after twenty-fifth cycles ending in fully
discharged states.

B2 5 c21# -c30#y .+ TLURIEIA 78 T80 FA 915 58 AT RS Y L

The Li-ion Batteries submitted by manufacturer are single cell batteries. According to the standard, a

single cell Battery is considered a “cell” and shall be tested according to the testing requirements for
“cell”.

i P SR AL X B 1 FE I Oy B LS s, ARGE RS AR, O H T AR O HEOR VA, 2 R A It
FORBATINA

The test results: Pass

T SEpliibus

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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Test item particulars.........cccooveeiiiiiiiiiiiiiieeeeees :

ERCIENS

Cell tYPE. e :

i 7 INR18650 MH1

Nominal Voltage of cell ... : 37V

HLEAE AL '

Rafg (iaiagty Of Cell.coeeeniiiii : 3200mAh

HLEEIE 5

Battery TYPe. ..o . Single Cell Lithium-ion Battery
LT B O T
APPEATANCE........ceririeeiiiiie e Blue

Bt W

Number of cell ... : 1pc

LSRR P
DIimension(Mm).......coooeiiiiiinieeee e :

Rt 19.7mm(max) x 67.1mm (max)
Test case verdicts

WRAHA

Test case does not apply to the test object ................. N/A

7 ANl FH T 5

Test item does meet the requirement ......................... P(Pass)

MArF Sz

Test item does not meet the requirement.................... F(Fail)

MAALT A E

Testing A

Date of receipt of testitem .........cccccveiiiiiiiiiiiiiinl

s 2020-03-25

FErE H Y

Date(s) of performance of test...........cccooveeiviiiiiiinnnl!

N 2020-03-25 ~ 2020-04-10
It 3

General remarks &%
This report shall not be reproduced, except in full, without the written approval of the testing laboratory.

BRAEAfr ], RE AL = EA S .

The test results presented in this report relate only to the item tested.

AR RS R DORIE A dh 15T

“(see remark #)" refers to a remark appended to the report.

CILTE#H)” PR AT

Throughout this report a point is used as the decimal separator.

AR DL RARE NI

According to the Standard, a single-cell battery (Battery Pack) is considered a “Cell” (Battery Cell) and
shall be tested according to the testing requirements for “Cell”. This testing included the samples of

Battery Pack and Battery Cell as aforementioned. For testing details, please refer to Table of Test
Conclusion and individual test record.

FEMEPRHEZR, S A st (T R AR HOES” (RRIDES), DL R BOEREEAT I, AT 3 A
sty B 25 QR IR FE v B AT s . AT R INATER 5 A DI TSGR A% % BRI i 3%

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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General product information:

PR R

The main features of this model are shown as below:
R SN

Nominal Nominal | Maximum | Maximum | Maximum Cut-off
Model Nominal | Nominal Charge Discharge [ Charge Discharge [ Charge Voltage
}F(U)me capacity | voltage Current Current Current Current Voltage P %%ﬁ
EY | giesE | SiedE | SERE | AU | BRRE | Bl | BRRE e E
=M EEVi EEVi EEVi L ]
Battery / Hijth
SBLO1 | 3000mAh 3.7V 600mA 600mA 1500mA 2000mA 4.2V 2.8V
Cell / HLE
INR186
50 MH1 3200mAh 3.7V 1550mA 620mA 3100mA | 10000mA 4.2V 2.5V

Test Procedure:
MAFE T«

1. Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

DT 1-T. 5ZHZ M5 W R AE [R]— 2 R S Bt B AT . T.6AIT. 820 ] A i R AT . T.7 W LA 2 iy
T.1-T.5 b 5 BT i ) s g AT It

2. In order to quantify the mass loss, the following procedure is provided:
B AR RAZ IR 35

(M1-M2)

Mass loss (%) = x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table 38.3.1, it shall be considered as “no mass loss”.

MLZGART I E R, M22IBUE I E R, &R A Table 38.3. 1 IERI AT “#A b 15

9%” R
Table 38.3.1 Mass loss limit
Mass M of cell or battery Mass loss limit
M<1lg 0.5%
lg <M<75¢g 0.2%
M>75¢9 0.1%

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.34.1

Test T.1: Altitude simulation/&; BB

Test cells and batteries shall be stored at a
pressure of 11.6 kPa or less for at least six hours

at ambient temperature (20+5°C)/# F Al HL B AR
IR N2025°C. KR ANK T 11.6kpaf )3 a5t
WAL DT 67N/

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

TSR & 2K IR R A,
T E AL oA KIS, s el i v i ) O i
HL S AN T U 9 90% . ETHIG T L TS
73 T ) SRANE FH - 56 480 FR) HLES T HE

No leakage, no venting, no
disassembly, no rupture and

no fire. / iRk LHS. &
AR, oL T HE KN
%o

The data see table 1. / Jlli %k
P W1,

38.3.4.2

Test T.2: Thermal test/{8 FFiRLE

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40£2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10
times, after which all test cells and batteries are to
be stored for 24 hours at ambient temperature (20
+5°C). /1 el E i T 724 2° CIA B iUE 22 /06
AN/, SRS UE - 4022°CRIBREE i B & /D64 /I
I o R BE R 4 (1 B K TRIRR N (B 3073 b o G b IE R
10K, H ) K FF T JBIE 20£5° C IR i 1 24 /)N
i

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /X% T KIS HLIM, 75 SR
AR B E A [A) B2 124 /N

N/A

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

TSR & 25K IR o oAk,
T AL oA KIS, s el i i 3 ) O
HL s AN T R L 9 90% . ETHIR T LIS
73 T SR AN FH - 56 480 FR) HRLES T L

No leakage, no venting, no
disassembly, no rupture and

no fire. / TLiwik. LHS. &
AR, oL T HE KN
Ho

The data see table 1. / Jlli %k
PE KL,

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.3 |Test T.3: Vibration/#g3h P
Cells and batteries are firmly secured to the P

platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /¥ il 0 25742 [E 22 B AE R B))
A b RENUESZBIEA, LL7THZHE /%= 200Hz,
XA I RITHZ N — MR, — DMESRFS:157)
BT RS ARIE . XERE A=A A BT 1A
EAERI20, BTSN, FR9A N o
—ANMIRBN T ) AT T ELRE AR 1

The logarithmic frequency sweep shall differ for P
cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries). /%] T i & A KT 12kg (A i (FEAES
NN Lt ) R B 1 2k g g R (R Tt , %o
BASTA]

For cells and small batteries: from 7 Hz a peak P
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased
to 200 Hz. /4 T HUEHI/IN i, XSy : A
THZIT IR PR 1R Lgnify S KINE B 20y 18Hz,
SR RIE (R FFCE0.8mm (e RiFE 1.6mm) F35 i i
S H BRI FE A $8gn (MR £ N50Hz), H
KNI FE LR FF7E 8gn L2 4515 18 1111 $1]200Hz .

For large batteries: from 7 Hz to a peak N/A
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn
is then maintained until the frequency is increased
to 200 Hz. /X TR HI, XEEHTA: MNTHZITA
PRFFLgn ik B ROIN I8 B B0 N 18HzZ, AR5 FH R
ME LR EF7E0.8mm (i fWF%1.6mm) FH3 A B 5l
KIE L F2gn (FiF 21 )925Hz), H i KN
TRFFE2gN EL ISR HE N £1200HzZ .

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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UN 38.3

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire during the test and after the test and if | no fire. / TR . LHS.
the open circuit voltage of each test cell or battery | ik, FEHEZLLL K TE K I
directly after testing in its third perpendicular %,

mounting position is not less than 90% of its s
voltage immediately prior to this procedure. The | The data see table 1. / #llif %%
requirement relating to voltage is not applicable to | & X.3&1.

test cells and batteries at fully discharged states.
TSR AT & 25K iR . oAk,
T AL oA KIS, s el i i 3 ) O
HL S AN T 0 L 9 90% . ETHIR T L T
3 THT B SRANE T e 4 TR HL e ) RS AT R

38.3.4.4 | Test T.4: Shock/d; P

Test cells and batteries shall be secured to the P
testing machine by means of a rigid mount which
will support all mounting surfaces of each test
battery. /LARE i A6 2 [l 8 BRI e

Shock: a half-sine shock of peak acceleration of P
f{lOOSSO“

150 gn (or Acceleration(gn)= U mass ) which is
smaller) and pulse duration of 6 milliseconds, large
cells and large batteries shall be subjected to a
half-sine or peak acceleration of 50 gn (or

{30000

|
Acceleration(gn)= V' 7455 ) which is smaller) and
pulse duration of 11 milliseconds/* /s &5 8% /)N HE
/(100850 )

i
W LU 9150 gn (k5 V. 7055 ) eh e MED
BB SZ Rk B oy, kP RREE6 =), KH AN

f{3oooow

| |
e H 2 S B KIS 50 gn (5 V. 7ass ) v

AIAIMED RSk BRI (8] 1122 A0 ) 2 IE 52 Pt
ie

Each cell or battery shall be subjected to three P
shocks in the positive direction and to three shocks
in the negative direction in each of three mutually
perpendicular mounting positions of the cell or
battery for a total of 18 shocks. /EEANFE i 0 e =
AN AR LA Rt 22 5 A (Y 1R T 128 52 =k

i, BRI MG =k, BIEE 21870
o

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[ AT AT S 2R R PR ToRA.
T AL oA KIS, s el i i 0 i ) O
HL S AN -0 U 9 90% . IETHIRT HL ITs
73 T B SRANGE FH - 56 430 FR) HRLES T HE

No leakage, no venting, no
disassembly, no rupture and

no fire. / iR LHS. &
AR, o DL T HE KN
Ho

The data see table 1. / i %k
P W1,

38.3.4.5

Test T.5: External short circuit/4hEikE &

The cell or battery to be tested shall be
temperature stabilized so that its external case
temperature reaches 57+4°C. /{RFFINAIA SR A2
SEAEST+4°C,  DMEAE RN RIREIA FIS724°C.

The cell or battery at 57 + 4°C shall be subjected to
one short circuit condition with a total external
resistance of less than 0.1 ohm. This short circuit
condition is continued for at least one hour after the
cell or battery external case temperature has
returned to 57+4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value. /7E ¥R 3515 57+4°CIfI 4%
RN, RRE S IE SR /N T-0. LRR B ek v BEL[R] 6 2
ITHRLER, FEREISN RIS R B 2I57+4°CZ Jn IRIF A
RSP by XS TR, HiR PR A A
e i T — I SR 45 R

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./
O AT AT 5 2K AR R o DA K 22 S5 61/
WP, AMRIREAIT170°C, Hf HEMA. ok
RMTHE KN RKE

No disassembly, no rupture
and no fire. / k. Tork%
PLETCHE KRR

The data see table 1. / i %k
P W1,

38.3.4.6

Test T.6: Impact / Crush/ & &/ &

Test procedure — Impact (applicable to cylindrical
cells not less than 18.0 mm in diameter) /& o (& &
THAEKT T 18.0mmP) R HIE)

Cylindrical cells more than
18mm in diameter. / [&#FEH
O HASHIL18mm.

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel: +86-769-3893 3228 E-mail: sales@gdutl.com Web: http://www.gdutl.com
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UN 38.3

Clause Requirement + Test Result - Remark Verdict

The sample cell or component cell is to be placed P
on a flat smooth surface. A 15.8 mm0.1mm
diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61+2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface. FEE S BHE— 4
PG E. ¥ —E£415.8 mm+ 0.1mm,
K JEA/NT-6em 1 3L6ANFEAR At I A i 0 B
Je, #—FiEN9.1 kg0.1 kgfI I M 61+2.5 cmif)
el BE R TR o

The test sample is to be impacted with its P
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact. /#% 3 7 f £f
dt, SN P AE R T P AT T SRR O
I E4£15.8 mmz0.1mm#5 fi & i N B . £ —
AR RS — I .

Test Procedure — Crush (applicable to prismatic, Cylindrical cells more than N/A
pouch, coin/button cells and cylindrical cells less | 18mm in diameter. / [{#E 7%
than 18.0 mm in diameter). /5t (EH TRAE. | EEE18mm.
BRI/ A0 FES A ELAR /N T 18.0mmg [ A T
L)

A cell or component cell is to be crushed between N/A
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /K
JRAE AT Z B 55 I, $F R SRR, fE5
—NE A BRI RZ)081.5em/s. B RS
17, HFHILLT =Mtz —

(a) The applied force reaches 13 kN+0.78 kN; /jift N/A
773k %]13 kN+0.78 kN

(b) The voltage of the cell drops by at least 100 N/A
mV; /BRI R %25 100mV

(c) The cell is deformed by 50% or more of its N/A
original thickness. /HLit AR ¥ 1k 5 45 J5LFE 1) 50% LA

F

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis. M AT B B LA A B Y — T [ .- 4141
TR T R RS S P IR T I [T A5
LHE NNy ) YA

N/A

Each test cell or component cell is to be subjected
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests.
IEEA AR R i, JF ARG 2 — It . i
5 R i L B 6/

N/A

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C

and there is no disassembly and no fire during the

test and within six hours after this test. /it 2 2
K MNP AL Z JG6 N, SRR EEAS
HE170°C, I HIEMAEMEE KR K E.

No disassembly and no fire. /
T, B KRR
The data see table 2. / Jlli{ %
P W2,

38.3.4.7

Test T.7: Overcharge/ A3 &

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The duration of
the test shall be 24 hours. The minimum voltage of
the test shall be as follows: /7E 53R T, LL215% 1]
T PR B AR B KA 6 7 HE LR B e R, S
6] 924/ Nt o P fe /N B RS A0

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the

maximum charge voltage of the battery or 22V. /i1
SR P EL AR Y 7 L R AN L 18V, AT A
ZINFE R R I ) 3 R PR e K 7 L R ) A £
B 22V P BV .

The voltage of the test is
8.4V, and the current is

3000mA. / M A 8.4V,
1378 9 3000mA.

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /41 il i i B AR 78 B HLU T I 18V, A
DN ) f /0 78 HE R TS N2 12 32 e B ) B K T8 HR
HLE 1. 21

N/A

There is no disassembly and no fire during the test
and within seven days after the test. /& il s+ 713
WEBETRN, FEGIMIARTE KR .

No disassembly and no fire. /
TR, & KNG KA

The data see table 3./Jl1iX¥#s
W3,

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.8 |TestT.8: Forced discharge/BR#IHH P
Each cell shall be forced discharged at ambient P

temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fE% iR T, KRN HSEREAEL2VIT]
FL YR EREAT RO, S ER IR e R
TG FLAL A i 3 e R Y e KT H LA

The specified discharge current is to be obtained
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /5 & [ HLIALIE
pURED:7 Sl N RN D RS p EWNANY IRV E SRR o SN
75, BRSSP B A1) PRSI (/DN ) A 85 5 ik DA
W6 B (2 55)

There is no disassembly and no fire during the test | No disassembly and no fire. P
and within seven days after the test. /7EMIH AN | /TCAEAARFIToE KRR K E
iﬁ%ﬁi)ﬁ?ﬁw ’ *it%%ﬁE{jS%ﬂ%%k}ﬂ%jiio The data see table 4. / :}}D]Jiﬁi&

& W44
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Table 1: T.1~T.5/ 1. WK 1~-WR 5

Test 5: External

Mass | OCV  [Test 1: Altitude simulation/ Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Short Circuit!
Sample prior to | PYior to MR 1 5 R WA 2: BEERL WK 3: #R3h Wik 4: wrdz et 5. Shakd
No. | ' (o)l et (V)/ WK 5: ShERKEEE
RS AR KBTI Mass loss | Change ratio| Massloss | Change ratio| Massloss | Changeratio| Massloss | Change ratio Temp. (°C)
BEE | FRERAO) | HIEE(%) | FE#E) | HE(%) | FEBL %) | HBEEK%) | FESRK%) | HE (%) EFE(°C)
bl# 47.753 4.190 0.000 99.976 0.001 99.761 0.000 99.976 0.000 99.952 55.8
b2# 47.753 4.189 0.000 99.976 0.001 99.666 0.000 99.976 0.000 99.976 55.3
b3# 47.770 4.196 0.000 99.976 0.000 99.619 0.000 99.976 0.000 99.952 55.3
ba# 47.800 4.196 0.000 99.976 0.001 99.547 0.000 99.976 0.000 99.952 55.2
b5# 47.730 4.190 0.000 99.976 0.001 99.714 0.000 99.976 0.000 99.976 55.3
b6# 47.712 4.196 0.000 99.976 0.001 99.642 0.000 99.976 0.000 99.976 55.5
b7# 47.756 4.190 0.000 99.952 0.001 99.546 0.000 99.952 0.000 99.976 55.5
b8# 47.755 4.190 0.000 99.976 0.001 99.714 0.000 99.976 0.000 99.976 55.6
bo# 47.722 4.192 0.000 99.952 0.001 99.642 0.000 99.952 0.000 99.952 55.5
b10# 47.753 4.196 0.000 99.952 0.001 99.714 0.000 99.952 0.000 99.976 56.0
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Tables
Table 2: Impact / 2. #if
Sample No.
. . cl# C2# c3# ca# ch5# co# cr# c8# co# clo#
FE it 2 5
Test 6: Impact | OCV prior to test/
=St IV 3.832 | 3.838 | 3832 | 3835 | 3.833 | 3.835 | 3.838 | 3835 | 3.836 | 3.835
k6 Edt AT T R (V)
Temp. (°C) 48.5 63.1 74.5 58.3 42.3 53.2 46.3 60.2 73.1 55.8
lmlg( C)
Table 3 : Overcharge / %&3: T&H
Test 7- S%’:%%i\'%o' b11# b12# b13# b14# b15# b16# b17# b18#
Overcharge OCYV prior to test/
MR 7: A, 4.185 4.186 4.187 4.185 4.188 4.188 4.186 4.189
AT T\ sy 84 (V)
Table 4 : Forced discharge / &4: R#E
Sample No. c11# c12# c13# cla# c15# c16# Cc17# c18# Cc19# Cc20#
ﬁunéﬁ?
OCYV prior to test/
Test 8: Forced | g Fsin(y) | o167 3.178 3.182 3.169 3.167 3.165 3.172 3.166 3.167 3.168
discharge 3 o N
FIRS: TRHH ?imf ;ﬁ%"' c21# c22# c23# c24# c25# c26# C27# c28# C20# Cc30#
2]}
OCYV prior to test/
IV 3.175 3.172 3.176 3.181 3.177 3.169 3.165 3.168 3.169 3.168
AT I 2% HE (V)
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Recharges bl Li-ion Battery

Model- SBLO1 1INR19/66
Nominal Voitage: 3.7V

Rated Capatity; 3000mAh 11 1Wh
Charging Valtage: 4.2V

Vendor: PHD Energy Inc
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Figure 2 Overall view Il of battery
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